CERTIFICATE NUMBER: 2110

DISTRIBUIDOR: N
VENDIDO: INDUSTRIAS IBERO STEEL, S.A. DE C.V.
PEDIDO:
.
Dimension Standard: ANSUASME Bi6.9-12 (2018) Material Standard: ASMIE SA234-17 M A-234M-I8 A WPB-N
NACE MR 017515180 15136 o
CHEMICAL COMPOSITION (%)
TEM DESCRIPTION QTY | HEAT Mn 2 S (o Mo Cu vV Nb o |
(PCSH| NO.
in. |0.29.1 D&J0 b 0058 Max [0 40 Max| 040 Max. [0 13 Max_ 040 Max 202 Max| 30 Max.
3 RL 45 FLA0W STHEG APE \ z RZ665214 | 0208 0138 0,541 023¢ 5319 o8t 8125 0.239 ¢ 128 0.003 c34
ITEM DESCRIPTION SIZE | QTY | HEAT SILE YIELD ELIIN HARDNESS
(PCSY| NO. STRENGTH STRENGTH (HB) NOTES
Min. <115 Mpa | Min. 240 Mpa 197 Max
g i 45 ELBOW SCHEG WRE 2 2 RZ695214 502 318 36 186
= . Hot Formed =620%C =980°C und cooled in sulf air -
Normatized or Stress Refieved at $95°C (o 690°(
Dimensional and visual inspection Aceeptable *
CusNi=Cr=Mo = <OR ={ 0%
CreMo = < OR =0 32%%

roducts deseribed heretn has been manufactured in compliance

We hereby cer
with ASTM A2 WP and ANS! B16.9 and that the test results shown herein are correct

ALITY MANAGER




